

CERTIFICATE OF ANALYSIS  
分析证书(检验报告)

SURETEX LIMITED  
31/1 Moo 4, Suratthani-Thakuapha Road,  
Tambon Khao Hua Kwai, Amphur Phunphin  
Suratthani 84130 Thailand  
Phone : +6677 277400, Fax : +6677 277425

COA No. : 329/11/24

DATE : 21 Nov 2024

BRAND NAME (商标):	JISSBON Perfect Fit condom 天然橡胶乳避孕套-杰士邦紧型超薄	CUSTOMER NAME(客户):	LIFESTYLES HEALTH (GROUP) CO., LTD.
BATCH NO. (批号):	2 4 0 9 1 J S M	COUNTRY(国家):	CHINA
DATE OF SAMPLING (抽样日期):	19 Nov 2024	PRODUCT CODE (产品代码):	340416-S
DATE OF TESTING (检验日期):	19 Nov 2024 to 21 Nov 2024	BATCH SIZE (批量):	1024 Gross
SIZE / COLOUR (标称宽度/颜色):	49 MM / NATURAL (胶乳原色)	NO. OF CARTONS (箱数):	32 Cartons
SHAPE (形式):	PARALLEL (平行)	QUANTITY SHIPPED (海运量):	1024 Gross
TEXTURE (结构):	SMOOTH (光面)	CARTONS SHIPPED (运输箱数):	32 Cartons
LUBRICANT (润滑油):	SILICONE OIL (硅油)	SHELF LIFE (储存期):	5 YEARS
FLAVOUR (香味):	NONE (无香)	MANUFACTURING DATE(生产日期):	2024/09
REFERENCE STANDARD (质量标准):	GB/T 7544-2019 And Specially Customer Requirement	EXPIRY DATE (失效期):	2029/08

CHARACTERISTICS	SPECIFICATION	SAMPLING PLAN			TEST RESULTS			NON-COMPLIERS			RESULT
		INSP. LEVEL	AQL	SAMPLE SIZE	MEAN	MIN	MAX	ACCEPT	REJECT	FOUND	
特性	规格	检验水平	AQL	样本数量	平均值	最小值	最大值	接受数	拒收数	发现	判定结果
1. DIMENSIONS											
LENGTH (mm) -Excluding Teat (长度(mm)-不含乳头)	Min. 170	N/A	N/A	13	177.3	174.0	183.0	0	1	0	PASSED合格
WIDTH (mm) (宽度)(mm)	49+/-2	N/A	N/A	13	49.0	48.5	49.5	0	1	0	PASSED合格
THICKNESS (mm) (厚度)(mm)	0.048-0.060	N/A	N/A	13	0.057	0.055	0.059	0	1	0	PASSED合格
2. BURST PROPERTIES (爆破性能) - Untreated Condoms (未老化处理)											
BURST VOLUME (Litres) (爆破容积)(Litres)	Min. 16.0	G-I	1.0	200	33.94	21.00	38.00	5	6	0	PASSED合格
BURST PRESSURE (kPa) (爆破压力)(kPa)	Min. 1.0	G-I	1.0	200	1.85	1.25	2.10	5	6	0	PASSED合格
TOTAL NON-COMPLIERS (不合格品总数)	No Defects 无缺陷	G-I	1.0	200	N/A	N/A	N/A	5	6	0	PASSED合格
3. FREEDOM FROM HOLES (针孔)											
WATER LEAK TEST(漏水测试)	No Leaks	G-I	0.15	315	N/A	N/A	N/A	1	2	0	PASSED合格
VISIBLE DEFECTS(可见缺陷)	No Defects 无缺陷	G-I	0.25	315	N/A	N/A	N/A	2	3	0	PASSED合格
Note : Freedom from holes & visible defects are done on the same set of samples 注意:漏水试验和外观检测使用同一组样品											
4. PACKAGE INTEGRITY FOR INDIVIDUAL CONTAINERS (单个包装的完整性)											
CONTAINERS WITH VISIBLY OPEN SEALS (明显开口的单个包装)	No Leakage of Lubricant 润滑剂无渗漏	G-I	0.40	315	N/A	N/A	N/A	3	4	0	PASSED合格
INDIVIDUAL CONTAINER INTEGRITY (单个包装的完整性)	No Bubble&No fluid visible inside the package 无气泡, 包装内无可见测试液	S-3	1.5	32	N/A	N/A	N/A	1	2	0	PASSED合格
5. PACKAGING & LABELLING (包装与标签)											
INDIVIDUAL CONTAINERS (单个包装)	No Defects无缺陷	N/A	N/A	13	N/A	N/A	N/A	0	1	0	PASSED合格
CONSUMER PACKAGES (消费包装)	No Defects无缺陷	N/A	N/A	13	N/A	N/A	N/A	0	1	0	PASSED合格
6. LUBRICANT QUANTITY (润滑剂量)(mg)	400-600 mg	N/A	N/A	13	518	490	540	0	1	0	PASSED合格

REMARKS -This Batch complies with the reference standard and customer's specifications.  
(备注: (此批产品符合产品标准和客户要求。))  
-The Average width of 13 condoms measured at 75 +/- 5 mm. from the closed end : 48.5 mm.  
(平均宽度抽检13支, 距闭口端75+/-5mm处测量)  
-Natural latex rubber condoms (天然橡胶胶乳避孕套)

Labelling:

PERFECT FIT  
紧型超薄  
LOT: 24091JSM  
Symbols: "LOT", "MFG" & "Hour Glass"

MFG: 2024/09  
EXP: 2029/08

Reviewed By:  
(审核者:)

Doungsuda S. 2024/11/22  
(Doungsuda Sayabowon)  
QUALITY ASSURANCE SUPERVISOR

Approved by:  
(批准者)

Aom-Uma P. 2024/11/22  
(Aom-uma Pongthong)  
QUALITY ASSURANCE OFFICER

ID # No. 8037

This certificate shall not be reproduced except in full, without the written approval of the QA Laboratory of Suretex Limited  
The test results in this report refer only to the sample tested by the laboratory. Conclusion about the batch or lot are based on the Acceptance criteria in ISO 2859-1